
RELATIONS 
WITH THE ENVIRONMENT



172 ACEA GROUP / SUSTAINABILITY REPORT 2019

Acea once again this year participated in Ecomondo, the most impor-
tant international trade show of sustainable development in the Eu-
ro-Mediterranean area held in Rimini with an innovative format that 
brought together the sectors of the circular economy referring to the 
recovery of matter and energy, and the sustainable management of 
water resources. The topics covered during the event were “waste and 
resources”, “circular bioeconomy”, “reclamation and hydrogeological 
risk” and “water”, with a focus on the most advanced and sustainable 
technological solutions for the correct management and leveraging of 
[...]
(washing machinery and bays, etc.) m3 26,607 26,607 26,607 -

(*) Data are estimated.

ENERGY CONSUMPTION m.u. 2017 2018 2019 ∆% 2019/2018
FUELS
vehicle fuels
diesel l 475,491 436,371 422,430 -3.2
petrol l 10,928 8,645 7,497 -13.3
electricity
total electricity for drinking water GWh 71.86 71.46 72.82 1.9
  electricity for water pumping stations GWh 71.49 71.08 72.45 1.9
  electricity for offices GWh 0.37 0.38 0.37 -2.6
total electricity for wastewater GWh 20.93 21.02 22.56 7.3
  electricity for treatment GWh 16.97 16.29 17.70 8.7
  electricity for pumping stations GWh 3.84 4.62 4.74 2.6
  electricity for offices GWh 0.12 0.11 0.11 -

WASTE m.u. 2017 2018 2019 ∆% 2019/2018
SPECIFIC WASTE FROM TREATMENT OF WASTEWATER 
treatment sludge(*) t 19,573 13,185 16,436 24.7
sand and sediment from treatment t 1,238 841 1,332 58.3
WASTE PURSUANT TO LEGISLATIVE DECREE NO. 152/06 EXCLUDING SLUDGE AND SAND
hazardous waste t 8.9 6.0 7.2 20.0
non-hazardous waste(*) t 9,605 6,693 5,931 -11.4

(*) The figure includes liquid sludge transported to other plants for the dewatering process, for a value of 8,100 t in 2017 and 4,913 t in 2018. 



201WATER COMPANIES DATA SHEETS AND OVERSEAS ACTIVITIES

TOTAL COD IN INPUT AND OUTPUT (2017-2019)
(t/year) 2017 2018 2019
CODin 24,015.5 33,394.8 18,481.6
CODout 3,079.5 2,777.0 2,365.5

OUTPUT PARAMETERS FOR THE MAIN TREATMENT PLANTS MANAGED BY UMBRA ACQUE (2017-2019)
parameter average values (mg/l) 2017 average values (mg/l) 2018 average values (mg/l) 2019
BOD5 24.4 21.6 20.1
COD 55.0 45.3 41.9
SST 25.1 24.6 25.5
NH4

+ 7.3 8.0 6.5
phosphorus 2.3 2.0 2.0

TREATMENT EFFICIENCY OF THE MAIN TREATMENT PLANTS MANAGED BY UMBRA ACQUE (2017-2019)
parameter average values (%) 2017 average values (%) 2018 average values (%) 2019
100x(CODin – CODout)/CODin 87.2 91.7 87.2
100x(SSTin – SSTout)/SSTin 94.5 90.3 89.1
100x(NH4

+
in – NH4

+
out)/NH4

+
in 83.3 80.7 83.5

100x(PO4
-3

in – PO4
-3

out)/PO4
-3

in 35.9 31.4 n.a.

HUMAN RESOURCES IN FIGURES
PUBLIACQUA EMPLOYEES: STAFF BREAKDOWN (2018-2019)
(no.) 2018 2019

men women total weight % men women total weight %
executives 3 1 4 0.7 3 1 4 0.7
managers 9 8 17 3.0 11 8 19 3.2
clerical workers 172 127 299 52.3 176 133 309 52.2
workers 245 6 251 44.0 254 6 260 43.9
total 429 142 571 100.0 444 148 592 100.0

PUBLIACQUA EMPLOYEES: CONTRACT TYPE (2018-2019)
(no.) 2018 2019

men women total men women total
staff with permanent contract 425 142 567 425 148 573
  (of which) part-time staff 3 12 15 3 11 14
permanent staff 4 0 4 7 0 7
staff under apprenticeship contracts 0 0 0 12 0 12
total 429 142 571 444 148 592

INDUSTRIAL ACCIDENTS AND FREQUENCY AND SEVERITY INDICES (2018-2019)
2018(*) 2019

accidents (no.) 25 24
total days of absence(**) 594 592
hours worked 930,282 957,478
frequency index (FI) (number of accidents per 1,000,000/working hours) 26.87 25.07
severity index (SI) (days of absence per 1,000/working hours) 0.64 0.62

(*)   �The figure related to the hours worked was consolidated in 2019 and differs from what was published in 2018. The frequency and severity indices were therefore 
recalculated on the basis of the consolidated data.

(**) The value also excludes days of absent related to persistent or reopened injuries from previous years.

PUBLIACQUA
Publiacqua SpA is a mixed-ownership Company with a majority pub-
lic interest, owned by Acea through Acque Blu Fiorentine SpA, which 
since 2002 has managed the integrated water service in the area of 
Optimal Territorial Conference no. 3 – Medio Valdarno, with over 1.2 
million inhabitants, equal to approximately 397,000 user accounts 

served, including cities of great artistic and environmental value such 
as Florence, Prato and Pistoia. 

The water and sewerage networks are respectively 6,800 km and 
3,700 km long.



202 ACEA GROUP / SUSTAINABILITY REPORT 2019

TRAINING COURSES AND COSTS IN PUBLIACQUA (2018-2019)(*)

course type courses (no.) editions (no.) training (hours) costs (€)
2018 2019 2018 2019 2018 2019 2018 2019

advanced training 1 4 8 6 581 372 0 0
IT 4 2 5 2 85 32 11,700 2,200
languages 1 0 15 0 109 0 6,000 0
technical-specialized 37 42 62 78 4,104 4,524 64,500 64,500
managerial 9 15 14 32 371 1,423 19,300 30,000
administrative-managerial 52 32 97 37 1,580 939 28,500 43,000
safety 42 52 135 125 5,554 5,027 68,000 72,300
total 146 147 336 280 12,384 12,317 198,000 212,000

(*)   Figures for 2018 have been restated compared to last year’s publication. 
(**) The advanced training courses provided to employees are managed by Acea SpA, which bears the costs.

TRAINED EMPLOYEES (2018-2019)
(no.) 2018(*) 2019

men women total men women total
440 148 588 433 142 575

(*) �The number of employees trained in 2018 is higher than the number of employed staff since the figure also includes trained employees no longer present in the work-
force as at 31.12.2018.

 

NETWORK AND PLANT CONSISTENCY 
WATER SYSTEM MANAGED BY PUBLIACQUA (2017-2019)(*)

2017 2018(**) 2019
water network (km) 6,715 6,785 6,805
  aqueducts and transport networks (km) 1,347 1,372 1,375
  distribution network (km) 5,368 5,413 5,430
well intake structures (no.) 595 576 579
spring intake structures (no.) 846 842 842
river intake structures (no.) 60 61 61
lake intake structures (no.) 22 22 22
pumping stations (no.) 423 426 427
reservoirs (no.) 910 913 913
disinfection/treatment plants (no.) 106 99 99

(*)   The data are consistent with the communication to ARERA concerning the managed infrastructures.
(**) The figures for 2018 have been restated compared to what was previously published.

PURIFICATION AND SEWERAGE PLANTS MANAGED BY PUBLIACQUA (2017-2019)(*)

2017 2018(**) 2019
purification plants (no.) 126 127 126
sewerage pumping stations (no.) 209 210 235
sewerage network (km) 3,622 3,688 3,711

(*)   The data are consistent with the communication to ARERA concerning the managed infrastructures.
(**) The figures for 2018 have been restated compared to last year’s publication.

CERTIFICATIONS 
Publiacqua has an Integrated Quality, Environment and Safe-
ty Management System (QAS) in compliance with the UNI 
ISO 9001:2015, UNI ISO 14001:2015 and BS OHSAS 
18001:2007 standards for its main operations. In 2019 the 

Company successfully passed the audit for the renewal of the 
three certifications.
The analysis laboratory is accredited according to the UNI ISO/
IEC 17025:2005 standard.

ENVIRONMENTAL ACCOUNTS 
PRODUCTS AND ANALYTICAL TESTS m.u. 2017 2018 2019 ∆% 2019/2018
WATER BALANCE
drinking water from the environment Mm3 166.3 163.6 158.6 -3.1
  from the surface Mm3 106.5 105.2 101.2 -3.8
  from wells Mm3 48.0 46.5 44.3 -4.7



203WATER COMPANIES DATA SHEETS AND OVERSEAS ACTIVITIES

PRODUCTS AND ANALYTICAL TESTS (cont.) m.u. 2017 2018 2019 ∆% 2019/2018
  from springs Mm3 11.3 11.4 12.6 11.0
  of which water from other aqueduct systems Mm3 0.5 0.5 0.5 -
total drinking water leaving the aqueduct system (e) = (a+b+c+d) Mm3 86.4 87.6 88.5 1.0
total drinking water dispensed and billed in the network (a) Mm3 80.9 79.3 79.6 0.4
  measured volume of water delivered to users Mm3 80.9 79.3 79.6 0.4
  volume consumed by users and not measured Mm3 0 0 0 -
total drinking water authorized and not billed in the network (b) Mm3 0.4 0.4 0.4 -
  measured unbilled authorized consumption Mm3 0 0 0 -
  unmeasured unbilled authorized consumption Mm3 0.4 0.4 0.4 -
drinking water exported (sub-distributors) (c) Mm3 0.6 0.6 0.5 -16.7
measured process losses (d) Mm3 4.5 7.3 8.0 9.6
LOSS ASSESSMENT ACCORDING TO ARERA RESOLUTION 917/17 R/IDR
water leaks(*) Mm3 79.9 75.9 70.1 -7.7
water loss percentages % 48.0 46.4 44.2 -4.8
TREATED WASTEWATER
water treated in the main treatment plants Mm3 102.0 112.9(**) 105.0 -7.0
ANALYTICAL TESTS ON DRINKING WATER AND WASTEWATER
no. analytical tests on drinking water no. 225,261 249,948(**) 261,251 4.5
  of which no. analytical tests on surface water(***) no. 22,743 23,309 24,497 5.1
no. analytical tests on wastewater no. 39,535 35,668(**) 40,127 12.5

(*)     �The value of the water losses coincides with the “total lost volume (WLtot)” and includes the unmeasured treatment losses, the supply losses and the total distribution 
water losses.

(**)   The figures for 2018 have been restated compared to what was previously published.
(***)  Analysis of crude surface water (untreated).

RESOURCES USED m.u. 2017(*) 2018 2019 ∆% 2019/2018
COLLECTION, SUPPLY AND DISTRIBUTION OF DRINKING AND NON-DRINKING WATER
materials 
sodium hypochlorite t 1,509 1,354 1,384 2.2
sodium chloride t 278 276 351 27.2
hydrochloric acid t 302 312 378 21.2
flocculant t 4,219 4,611 5,818 26.2
purate t 431 407 353 -13.3
sulphuric acid t 709 682 565 -17.2
oxygen t 31 70 37 -47.1
acetic acid t 76 104 126 21.2
carbon dioxide excluding drinking fountains t 791 682 804 17.9
ferrous chloride t 40 37 30 -18.9
phosphoric acid t 13 18 16 -11.1
WASTEWATER TREATMENT
materials
polyelectrolyte emulsion t 317 288 378 31.3
sodium hypochlorite t 18 30 70 133.3
peracetic acid, caustic soda, polyamine/anti-foaming agent t 7 11 15 36.4
polyaluminium chloride (PAC) t 4,445 4,080 4,354 6.7
lime t 338 387 530 37.0
acetic acid 80% t 304 214 524 144.9
OTHER CONSUMPTION
drinking water m3 n.a. n.a. n.a. -

(*) The data for wastewater purification materials for the year 2017 have been restated compared to what was previously published.



204 ACEA GROUP / SUSTAINABILITY REPORT 2019

ENERGY CONSUMPTION m.u. 2017 2018 2019 ∆% 2019/2018
FUELS
process fuels – wastewater
methane Sm3 70,234 60,307 63,941 6.0
biogas produced m3 472,643 661,663 668,720 1.1
heating fuels 
methane Sm3 36,589 30,710 51,059 66.3
diesel fuel l 5,933 4,000 4,600 13.0
lpg l 1,400 2,800 1,960 -30.0
vehicle fuels 
 diesel l 370,755 365,047 361,469 -1.0
 petrol l 31,168 23,817 16,404 -31.1
ELECTRICITY
total electricity for drinking water GWh 79.3 78.2 76.9 -1.8
  electricity for water pumping stations GWh 77.8 76.8 75.4 -1.8
  electricity for offices GWh 1.5 1.4 1.5 2.6
total electricity for wastewater(*) GWh 35.5 37.4 36.3 -2.9
  electricity for treatment GWh 31.3 32.7 32.5 -0.6
  electricity for pumping stations GWh 4.1 4.6 3.8 -17.4
  electricity for offices GWh 0.1 0.1 0.1 -

(*) Figures for 2018 have been restated compared to last year’s publication. 

In 2019, relamping and energy efficiency interventions were carried out at the Osmannoro plant. 

ENERGY EFFICIENCY PUBLIACQUA (2017-2019)
 energy savings achieved (kWh)
action 2017 2018 2019
Anconella drinking water conversion plant – check valve - 130,000 -
Prato acquifer – new pumps 100,000 - -

San Giovanni V water treatment system – revamping of pump 
delivery pipes - 30,000 -

network efficiency improvement - 300,000 -
Osmannoro plant – new process blower - 60,000
Villamagna 90 office – LED relamping 6,100

WASTE m.u. 2017 2018 2019 ∆% 2019/2018
SPECIFIC WASTE FROM TREATMENT OF WASTEWATER
treatment sludge t 28,792 29,340 30,145 2.7
sand and sediment from treatment t 767 793 1,286 62.2
WASTE PURSUANT TO LEGISLATIVE DECREE NO. 152/06 EXCLUDING SLUDGE AND SAND 
hazardous waste t 39 42 41 -2.4
non-hazardous waste t 9,606 11,136 8,356 -25.0

TOTAL COD IN INPUT AND OUTPUT (2017-2019)
(t/year) 2017(*) 2018 2019
CODin 18,605 17,031 17,463
CODout 1,756 2,011 1,403

(*) The data have been restated compared to last year’s publication. 

OUTPUT PARAMETERS OF THE SAN COLOMBANO TREATMENT PLANT (2017-2019)(*)

parameter average values (mg/l) 2017 average values (mg/l) 2018 average values (mg/l) 2019
BOD5 2.1 2.4 1.5
COD 16.0 16.8 12.8
SST 6.0 8.4 4.1
NH4

+ 0.7 0.8 0.6
phosphorus 0.9 0.8 0.8

(*) It should be noted that the San Colombano wastewater treatment plant (600,000 population equivalent) treats about half of Publiacqua’s global wastewater.



205WATER COMPANIES DATA SHEETS AND OVERSEAS ACTIVITIES

OUTPUT PARAMETERS FOR THE MAIN TREATMENT PLANTS MANAGED BY PUBLIACQUA (2017-2019)(*)

parameter average values (mg/l) 2017 average values (mg/l) 2018 average values (mg/l) 2019
BOD5 4.1 3.0 2.6
COD 24.7 21.0 18.2
SST 7.1 11.0 6.3
NH4

+ 3.2 2.5 2.9
phosphorus 2.0 1.6 1.6

(*) The figures include 38 treatment plants, including San Colombano, which treat a total of 98% of wastewater and 96% of the organic load (COD) of Publiacqua.

PURIFICATION EFFICIENCY OF THE MAIN PURIFICATION PLANTS MANAGED BY PUBLIACQUA (2017-2019) 
parameter average values (%) 2017 average values (%) 2018 average values (%) 2019
100x(CODin – CODout)/CODin 89.4 86.1 91.2
100x(SSTin-SSTout)/SSTin 92.1 88.4 94.8
100x(NH4

+
in – NH4

+
out)/NH4

+
in 97.1 96.1 98.0

100x(PO4
-3

in -PO4
-3

out)/PO4
-3

in 70.9 68.3 74.8

PURIFICATION EFFICIENCY OF THE MAIN PURIFICATION PLANTS MANAGED BY PUBLIACQUA (2017-2019)(*)

parameter average values (%) 2017 average values (%) 2018 average values (%) 2019
100x(CODin – CODout)/CODin 90.6 93.3 92.0
100x(SSTin-SSTout)/SSTin 93.2 91.8 95.6
100x(NH4

+
in – NH4

+
out)/NH4

+
in 95.5 91.9 96.7

100x(PO4
-3

in -PO4
-3

out)/PO4
-3

in 67.4 60.6 72.0

(*) The figures include 38 treatment plants, including San Colombano, which treat a total of 98% of wastewater and 96% of the organic load (COD) of Publiacqua.

ADF
AdF SpA manages the integrated water service in the area of 
Optimal Territorial Conference 6 Ombrone (formerly OTA 6), 
consisting of 55 municipalities in the province of Grosseto and 
27 municipalities in the province of Siena, with a total population 

of approximately 402,000 inhabitants and a surface area of over 
7,600 km2. 
The water and sewerage networks are respectively 8,233 km and 
1,614 km long. 

HUMAN RESOURCES IN FIGURES
ADF EMPLOYEES: STAFF BREAKDOWN (2018-2019)
(no.) 2018 2019

men women total weight % men women total weight %
executives 1 0 1 0.2 1 1 2 0.5
managers 11 5 16 3.9 11 4 15 3.8
clerical workers 122 101 223 54.5 121 100 221 56.4
workers 168 1 169 41.3 153 1 154 39.3
total 302 107 409 100.0 286 106 392 100.0

 ADF EMPLOYEES: CONTRACT TYPE (2018-2019)
(no.) 2018 2019

men women total men women total
staff with permanent contract 298 102 400 283 103 386
  (of which) part-time staff 4 15 19 5 16 21
permanent staff 4 4 8 1 1 2
staff under apprenticeship contracts 1 0 1 2 2 4
total 303 106 409 286 106 392



206 ACEA GROUP / SUSTAINABILITY REPORT 2019

INDUSTRIAL ACCIDENTS AND FREQUENCY AND SEVERITY INDICES (2018-2019)
2018 2019

accidents (no.) 11 9
total days of absence(*) 264 284
hours worked 670,106 669,472
frequency index (FI) (number of accidents per 1,000,000/working hours) 16.42 13.44
severity index (SI) (days of absence per 1,000/working hours) 0.58 0.42

(*) The value also excludes days of absent related to persistent or reopened injuries from previous years.

TRAINING COURSES AND COSTS IN ADF (2018-2019)
course type courses (no.) editions (no.) training (hours) costs (€)

2018 2019 2018 2019 2018 2019 2018 2019
IT 8 6 22 9 750 958 10,632 0
new hires 1 1 4 3 84 52 0 0
technical-specialized 18 11 39 22 926 453 27,140 26,182
managerial 3 5 3 7 976 296 0 9,280
administrative-managerial 16 16 20 18 844 890 14,505 4,450
safety 28 19 75 40 3,879 3,053 13,449 3,990
total 74 58 163 99 7,459 5,702 65,726 43,902

TRAINED EMPLOYEES (2018-2019)
(no.) 2018 2019

men women total men women total
236 80 316 268 84 352

In 2019, the Company carried out professional refresher courses 
for employees on technical and commercial quality. Moreover, in 
the field of occupational safety, in addition to the required training 

it held further training sessions in the field of risk management re-
lated to operations.

NETWORK AND PLANT CONSISTENCY 
WATER SYSTEM MANAGED BY ADF (active plants) (2017-2019)

2017 2018 2019
water network (km) 9,315 8,168(*) 8,233
  aqueducts and transport networks (km) 1,967 1,966 1,984
  distribution network (km)(**) 7,348 6,194 6,249
well intake structures (no.) 184 188 159
spring intake structures (no.) 248 248 250
river intake structures (no.) 1 1 1
lake intake structures (no.) 3 3 3
pumping stations (no.) 284 291 292
piezometers (no.) 13 13 13
reservoirs (no.) 796 800 800
disinfection/treatment plants (no.) 31 32 32
seawater desalination plant (n.) 3 3 3